WIMPEY LABORATORIES L.L.C.

TEST CRETIFICATE

(This cretificate is not valid without a hologram)

Sample : High Pressure Decorative Compact Panel
(Sample ID : CLADS9506-SUEDE)

Report No.: 1010814

Report Date : 04/11/2024

Ref. No. : Nil
Issued To : SAMRAT PLYWOOD LIMITED
SCO No. 827, 1st Floor, NAC Manimajra, Job Code STRC/BM/1010814
Chandigarh - 160101, INDIA Sample Received On : 01/11/2024
Sample Quantity : 3pcs

Test Method

S.No. Test Result
1. Thermal Conductivity, W/m.cK 0.24 EN 12664-2001
5.897 By micrometer

2. Thickness, mm

Signed for and on behalf of Wimpey »,boram\ries L.L.C.
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